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Load Test No.1: Loading between axes (L11-112) N,
Date : 25/5/2023
Table {1-1) : Micro Strain in top steei reinforcement of slab between axes (L11-112) .
Time Temp ("C) Location \ V
Top Bottom 1 2 3 4 s 6 ]
Before Loading 10:45 AM 34 29 zero zZero zero zero zero zero
Right After Loading 11:00 AM 34 29 -8 -13 -24 -32 42 48 fp
One Hour After Loading 12:00 PM 36 30 -8 -13 -24 -32 -42 -48
Two Hours After _.Om&:.m 1:00 PM 36 30 -8 -13 -24 -32 -42 -48 | J__ M-
Right After Load Removal 1:15 PM 36 30 zero zero zero zerp zero zero C
Recovery (%) - - - 100% 100% 100% 100% 100% 100%

Positive means tensile strain and
negative means compressive strain.
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Figure (1-1): Strain in top steel reinforcement of slab between axes {L11-L12)
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Figure 3.1: Deflection reading points at Plan
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Table 3.1: Measured deflection in {(mm}

Vertical deflection (mm) 1 2 3 4 5 6
Just after loading 1.5 1.7 253 2.9 3.8 4.4
1 hr. after loading 2 2.1 2.8 35 4.6 5.3
2 hr. after loading 2 23] 2.8 3.5 4.6 Sh3)
Just after load removal 0.1 0.1 0 0.1 0.1 0.3
Recovery % 95% 95.24% 100% 97.14%  97.83%  94.34%

é/ L“"’F#::m_-_;

# Lot
4 /‘ﬁ b‘\\

-
-
i) e
1 “am

Surveying & Geomatics Engincering Lab G e Sl ghos (B0 5 i.w_a;,! dere
Faculty of Engineering — Calve Unlversity - Giza P oupd = 5 AR Aaaly - Aeaight A0
Tel: 35699519 Fox: 35723846 ISTLIRA6 108 38699519 o



()
b1 SURY EYING

EEO_I_A_ATICS ENG_INI_EIEII_“P_GG LaB

N7
St
g ylhall byl i die Ja gl w\*iéil:ﬂu.‘-l*h St 3
eﬁl}ﬂike@.ﬁll&ﬁleﬂi‘a
0 T T T =3 T s |
)
]
! #
' | "‘. 3 @ =pl
-~ : Y i
e, ‘,- ‘ - 1 i .A. - e
2 1-..‘-L'-‘ -‘ o0 o o - -_/ ¢ p2
g ~ : o
£ 3 : : 04
c
—_-'} ey )5
§ e
4 -
: s '.--;l-‘.lll‘liillll;
6
Just after load 1 hr afterloading 2 hrafterloading  lust after load remaval
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The test The required | The result
1 | Tensile strength, KN/m | >30.66 111.6
2 | Elongation @break, % 40
3| Yield point, KN/m 104.7
4 | Density, gm/ em® 1.572
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The test The required | The result
1 | Tensile strength, KN/m | >42.16 103.7
2 | Elongation @break, % 45
3 | Yield point, KN/m 99.3
4 | Density, gm/ cm’ 1.198
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The test The required | The result
1 | Tensile strength, KN/m | >56.28 166.4
2 | Elongation @break, % 45
3 | Yield point, KN/m 161.5
4 | Density, gm/ cm® 1.361
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The test The result

1 | Tensile strength, MPa, ASTM D412 | 9.7

2 | Elongation @break, %, ASTM D412 | 480

3 | Tear strength, KN/m 13

4 | Hardness Shore A, ASTM D 2240 66

5 | Ozone resistance, 22hrs No cracks

Thermal aging @70°C for 7 days

1 | Change in tensile strength, % +7

2 | Change in elongation@break,% -13

3 | Change in tear strength, % -6

4 | Change in hardness, Shore A +2

5 | Ozone resistance, 72hrs No cracks

6 | Rubber type Natural rubber
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